
1 3

4 5

6

2

7

8

9

10

11

12

13

14 11

11

15

16

17

18

19

20

21

21

21

21

21

21

22

23

2324

25

26

27

28

29

16

30

11

32

33

34
35

36

SEE SHEET 2

23

31

23

SEE SHEET 2

SEE SHEET 2

SEE SHEET 2

23

23

TO MUFFLER
BRACKET

C
Date: 1/26/12
Revision: J-1478

GROUP EV

Page 1 of 4 Drawing Name: EV GP 5KW-6.5KW CARB
Drawing No: 0H9195



ITEM PART QTY. DESCRIPTION

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36

0H9756
0H9759
0G5442
0H9760
SEE SHEET 2
0H1411B
0H1610A
073144
0H1781
0H9767
0H1782
SEE SHEET 2
SEE SHEET 2
0H9748
0G8382
0H1780
039414
022129
022145
0H1783
067989
0H1114
0E9470
0H1829
076340
0G8753C
0A1658
0J4534
0J1973
0H9749
0G8542
SEE SHEET 2
022304
0D4999
0G8651
0H0204

1
1
1
1
 -
4
4
1
2
1
9
-
-
1
4
6
4
4
4
4
8
1
6
2
1
1
1
1
1
1
1
-
2
2
2
2

HANDLE GP
HANDLE GRIP GP
SNAP BUTTON - .437" DIA. HEAD
CAP, END NYLON BLACK
FUEL TANK ASSEMBLY 7.2 GAL CARB
RUBBER MOUNT,10.3 ID X 11 HGT
INSERT, ANTI-CRUSH FOR TANKS
SCREW HHFC M8-1.25 X 45 G8.8
CHB M8-1.25 X 46MM LONG
HANDLE BRACKET GP
CAP NUT M8-1.25 BLACK ZINC
ASSY ENGINE 389 CATALYST
CONTROL PANEL ASSEMBLY
PANEL RAIL C/PNL SIDE GP
SCREW PPPH #8-16 X .66" BZC
CURVED HEAD M8-1.25 X 41MM LNG
SCREW HHC M8-1.25 X 35 C8.8
WASHER LOCK M8-5/16
WASHER FLAT 5/16-M8 ZINC
VIB MNT 35MM X 25.4 X M8-1.25
NUT HEX FL WHIZ M8-1.25
FOOT, BENT, GP5000-GP8000
SCREW HHFC M8-1.25 X 16 G8.8
VIB MNT 38.1 X 25.4 X M8-1.25
SCREW HHFC M6-1.0 X 16 G8.8
WIRE ASSY GND ALT TO BASE
WASHER LOCK SPECIAL 1/4"
LUG, SOLDERLESS #2-#8
ASSEMBLY FRAME GP5-6.5KW CARB
PANEL RAIL BACK GP
BRACKET, MUFFLER 389CC
ALTERNATOR, GP CARB
WASHER FLAT 1/2 ZINC
PIN COTTER 1/8 X 1-1/4 ZN PLT
WHEEL, INCH 9.5 DIA, PLASTIC
AXLE PIN, 1/2"X 4", 3/4" HEAD

C
Date: 1/26/12
Revision: J-1478

GROUP EV

Page 2 of 4 Drawing Name: EV GP 5KW-6.5KW CARB
Drawing No: 0H9195


